Since 1898

SEW.

L CONSOLIDATED SEWING MACHINE CORP.

PARTS MANUAL
FOR

MODELS 493/494/495/495H

HIGH SPEED OVERLOCK MACHINES

MODEL

NEEDLES THREADS

493
494

495/ 495H

1
2

3
4
5

Specifications subject to change without notice.

©2003 Consew -803- Printed in USA







Intentionally left blank






| MTHONASEERER, RNTHE
awaamwm.ﬁmxmﬁamﬁwm B
;w&m It .

.oﬁ%x%ﬁ»%ﬁﬁﬁ&ﬁWKW$ﬁﬁm
TR, RAERBE, WEREARER
Eo .

@S LR, aﬂmmmggb%h
BRTARMIMFLEONS.

O EXI AT BT . T B

HHEIER, SRR, SLEIN D
I, EHIAAGR TR, SONOT
RELE, WhRE,

‘@ To prevent accidents,
.devices or parts while operating the machine.

Ommmm/\m..,_,Imwm SAFETY PRECAUTIONS

,_‘:ocms Consew takes the utmost care to produce -
safe sewing machines . and. am<_omm operators

m:oga follow these. Umm_o mm*m?\ rules.

do' not remove safety -

@Do not leave tools or other c:amommmmé objects .
on the machine table while  operating - the
machine. .

® Before Bm_:ﬂm:m:om adjusting, cleaning,
ﬂ:qmma_:m or _‘mEmo_:o ‘H:m_:wma_m and to prevent
accidents, be sure the power is turned off. Check
that- the machine will not operate when the pedal
_m uqmmmma

208 A
In case a.clutch va motor 'is used, it will
keep on rotating by inertia after turning off
power supply @ . If the machine pedal @ is
stepped--on inadvertently, it is dangerous
because the machine will move unexpected-
. Keep on stepping on'the machine - pedal
AM until the. machine ‘comes to- a ﬂou m:m_‘
83_:@ off the power mcnn_,\ @

e ERFGIMAR, $¢ﬁ$M&ﬁo
.r@&&&ﬁ&@%%&ﬁo

_oxqmmmw&,ﬁmmﬁgmmmﬁsw

BRA .ﬂwmuﬁxqﬁ.vmq wY Ezmmo

O.ES the no<<mq off Um*oﬁm _mms:n ﬁrm machine
.Sa_m

,O In the m<m3 of a noémq *m;ca be mEm to 85
the. Bmos.nm off..

® Check that the machine is securely grounded.






B3 CONTENTS

,lmmmENJ mmmOmm o_umm\ﬂ_zm
O&|RMMIE f

Schematic a_mmﬁmB of the machine table

OBITYNILRRITE

Installing the machine head

ORI AR /) o) R 352K

The machine mbmma m:a the turning direction

OfRil -

_.cuﬂ_om:on ,

- OFnhgem

~Manual lubrication .

Of% HR EEf#hm

~ Filling the HR device with silicon oil

o%ﬁﬁ%%
- Threading -

- 10

- MR %% TEST mm<<_zm .

. OEMEAMET

- Adjusting the presser foot nﬂmmmcﬂm

11

- oEmEET

Adjusting the diff. feed retio

O HKERET

Adjusting the stitch length

12

13

OLRERIA/T

Adjusting the z:mma tension

14

 mERTRER

- MAINTENANCE ocm,_zm USE
OH4AIMKMAER

" Cleaning Sm.Bmo:_:m .

s

Ost

;mmv_mo,sm Hsm :mma_m |

16

- ORBYUMNITEIS

~Checking the oil o_ﬂoc.mﬁ_o:

17

O#Etlim

.  Replacing Sm oil -

18

OTTIRIER

_Replacing the lower _S;m

ORBRESER

Adjustment dimensions

20

OHETE

Standard needle

20







S IE

Schematic diagram of H:mBmo:,m:m table

EERBTEHSERHGNT , - Cut the table referring to the diagram .
{525)~
306 86—
294
HENENE
Right side : 48 16
"
£ £
= g
wil 3 &
w*] .2 e
iy 40
N
|
e
[ 7!

| R
2 / Y \{J
Tlall 3 33
%mu 66 2l
g lg, 49
| &% N
8 LY | &
: A L
V7 @ T
- _ & ' .
.II\I\\’.\.\/ v g Al

O ARNENE

. Left side o 30 28
, - v v , —— 183 .

KERY R . ——210
Standard dimention - . 23—
. [

%0 , ,

N AUV %
@ 13— . 99- ;
M A—A(X4) .. MK 8—B(X3)

A=A Section{X4) - B—B Section{ X 3)






»%wa%mamum&%

Instaling the Bmo:_nm :mma

%ﬁm\ug%umW&mN +, Ww&&ﬁ& RS 1. Z_ocﬂ the Bmo:_:m _:wma on ﬁrm Bm:n_:m rest |

*.u Ok R # I E = AR, | board.
2. ﬁﬁﬁﬁ%«mﬂw_ﬂ%ﬁm%&%ﬂ_&ﬁ. g 2. Adjust the tension of the belt so that it can be
B 2cm EAEKILER AT about 2cm bent inward when you press the

Adjust the height of the motor 8 do this.
3. Install the Um_&oo<mq referring to H:m,m_@c_‘m.

3. WEGREGOPE. middle of it.







SR INER S R R

‘The machine speed and turning direction

| Ww&ﬁm\u%ﬂ&@. t,mm#_nww%__w The machine rotates clockwise when seen from the
REOGEEN.. machine pully side.

SR T REF 5 M BROGYIN RARE
Make sure your machine type and run it aoﬁ
exceeding the maximum speed as listed in

GOy ] mmmssm).
Model " . I~ Sewing speed{max)
493 7,000
494 6,500
495 6, 500
495H 5,500







ol

LLubrication
B e S R e o 8 o : A .
| pwEE R ERE AR UL T H After filling the oil pan, the top of oil _:a_omﬁo_,.
X5 L% En, &Mﬁ%rﬁ&.
S T TP should lie between (H) and (L) lines. ,
s BM @mm“m\/li o :.:OI ~ Add oil, when it reaches or goes below (L). ,
7 =] o “ Note: \ Y i.
mvmmo mm<<*zm MACHINE OIL) , B ote: Use our company recommended oil :_.:mI

SPEED SEWING MACHINE OIL]







F 5hes i

Manual lublication

 FERAMRESIVS YA E B,
S — BB () B T 44 1 AR Y, A Atea

. 2—3 wmwﬁo o . } .
YUREERA XA SIEEN (HIGH SPEED
SEWING MACHINE OIL)

Apply 2 or 3 drops of oil by hand when the ma-
chine is used for the first time or has been left
unused for some time. _ o -
‘Note: Use our company recommended. - oil
- [HIGH SPEED SEWING MACHINE OIL]

HIGH SPEED SEWING MACHINE OIL

B R S







& HREREMHHE
Filling the HR device with silicon oil

ATHILGARRRENT, RIS Fill H:m,Im device with oil before it _m‘ﬁo.,o,_oi in
HR B HtHh, | ~ order to prevent needle thread breakage and
- ~ fabric damage. ,v R

S MU - AL USSR ey SO i e
e R % e s e






- BRERAE
Threading

I THEMERYE(Z4)

. Open three covers. ,
Swing the presser foot aside.

P RN S S BESEE— R,
1 Knot the preset thread and the thread
o being used together to thread the Bmo,:,:m.

\ | ! w
L T TR SR [

Steg

GELBREFFH S, - . R
Needle thread
Trim the knots off.
neatly before passing
through the eye of
the  needle
rethread.

/KB Be sure to thread the machine correctly
¥ by referring to the threading diagram.

Tetek, Lifitk o
HEBELE, BRI,
Looper thread e
Trim the knots off neatly after passing
through the eye of the looper.

 FRE ,
- Threading diagram

10






EREHGES

Adjusting the presser foot pressure

EREH A T R E

o ERPRSREFEREH M

SERR

>
) ~

TR EARBHOES BT

Turn adjusting screw to adjust the presser foot
_pressure.. It should be as light as vnOmmE_m. yet
‘be sufficient to obtain the proper stitch forma-

o o tion o

11







ZREEAIATY
Adjusting the diff. feed ratio

CEFHABATRIAAERSE, L T8 Loosen the nut and move the lever up and down
FERH#TAT. AHTE, BEEFTER. to obtain the correct differential feed ratio.
L , o ; Tighten the nut after positioning the lever as
desired. S







SRR

Adjusting the stitch rength

1\ RERH, RETR, RASBHAER
&b _ ,

2. XEhIRERE, DEDNFR, 08
SRR ENKE, 0

1. While pressing the push button, turn the
handwheel to seek the position at which
the push button goes further into the
depth. o : .

2. Then, keeping the push button pressed,

turn the handwheel and set the desired

: scale to the aligning mark.

Wnﬁgﬁmm@ﬁ#&&@wmﬁﬁm&%N
- B#f. TR :

- Note: Stitch length adjustment must only
be made after the differential feed ratio has
‘been changed. - , :

V) g
Aligning Mark

Tk

Coarse

13

Handwesel







mm%\c,mfmﬂ ,
Adjusting the zimma ﬁmsm_on

ﬁ%&&fﬁﬂﬁﬂ._ ﬁmﬁﬁmmﬁﬁ.ww Make 8:@03, m&cwﬁimam with the needle

B, LEFHIX AT EBO, Mﬁ@ﬁmd - thread knot @, the upper looper knob @, and
BRIBOKELT ﬁdo : , o ﬁ:m ~o<<mﬂ looper knob @ .
\11. N

| To loosen To tighten

/







SN AER

- Cleaning the machine

S ER, _,%m;&mmwww&ﬂmwmﬁm_, o g&:? the slots of the needle plate and the feed -

rows should be cleaned.

AFEo







gt

Replacing the needle

EBPASHORTE , WS BB
7, WS EREEAGEE,
S E AR RN o

Check the needle nm6€=< to see \%mﬁ the

scarf is turned to the rear of the machine.
Insert the needle to the naumq amnﬁ: m:a

IR SRR, HERERHE

B ERARER"

Be mcqm, to use standard needle. Refer to
ADJUSTMENT O:SmZm_Ozm on the m:a of
instructions.

fasten securely. (-

OK!

NO!

16

BERERIFNRLIRT (D),

Note Do not remove the screw.

Be sure to use the blue —handied}
hex driver packaged in.the accessory|
box.







BB TR

Checking the oil circulation

o —A-. Ouau.wwn%:m

17.






AH
Replacing the oll

- HUBRER, BEEAAE1TAR ~ Replace the oil one month after the first use and
F—R, RE, 6 TMAEBR—R, ~ every six months thereafter. (See p7.)

18







TTAGESR

,mm_u_mo_:@ the lower _S;m

ATTOR — IR IR

To remove the iower _3_3 oo:moﬂ m:m_mw to. szmam: Em _oimq _S;m

ETRNRRELD, FRLOERBEE, | 0008 [Tes
Temporarily screw (D after sliding the lower _Sam , .7 2000-5H - \

holder to the _mx

2000-3 =

2000-4 . b‘

a“@
HAT

@ rOOmm: 5@ mo«mé -

) nFms
onﬂmmh%m mo—m?
REFLE
To replace the lower knife ﬂ@%#%ﬁ&@&ﬁﬁgmmu ,
. mm.dlﬁwmno
#,wﬂ.mm»»o. ﬂﬂw#g_:dm Turn “the handwheel as. §m
B S .. drawing o: :6 :mrﬁ :mc_,m : _
Loosening the screw ® Ll e
‘makes the lower knife holder T717]1B
slide to the right. - Cutting o P
edge . of £ %SW,. s
o , pper knife
the lower| T
: AR I Top surface
| of the needie
. plate { -

TNk

N _.o<<mq knife:

Insert the _oimq knife. (See the
right figure) .

A

ﬁan: ﬁrm mo_‘m<< :

/ gl FESHERT A _ﬂ.aa B ﬁ%ﬁa%ﬂrwo
, Level of A =Level of B ;

ﬁmﬁaxmﬁamm,ﬁﬁmg%ﬁ,_
Check .ocniu action of knives. 4

19







495 495H

AR R >&cm§m:~, dimentions

. ~{mm)
0 , , . ,
LI B || 2 | A}
495 105 3.9 33 09-11 | s5 15
495H 120 | 3.4 33 fosenr | 5.5 15
493 hwh WEHRER Adjustment dimentions . A._..aav_ .
2PN e
493 10.1 a2 33 | 0911 ,_w.m
494 101 46 a0 .o.w.._: 55"

49x series i FUHR A (8 I UM LT$ Standard needle

Organ

bCx27
493 1
494 .;AA;
495 14
495 H

21

20






e







_ #1%EB 4 (1) /MACHINE ARM PARTS(1)

#&Qoﬁ .

| 15| 155100005

| PR

ﬂ.‘.w E.m.u,.\ Ret. z,o. A %%\ Description 3 A 2[5 | mI
1 | S150220005 aﬁﬁﬂ.zm x16) Screw 4 4 4 4
2 | 165100001 ERE Frame side cover 11 1 1
3 | S150215011 mmn_mﬁﬁ%:zsxé Screw (L) 11 1 1
4 | S150215009 mmﬁgﬂgwm:ga x10) Screw(S) 3 3 3 3
6 | S8A3104007 lﬂwﬂﬁﬁa x16) Spring pin 2 2 2 2
7 | 155100002 HEE Thread guide u_um 2 2 2 2
8 oNMdMooow. ﬁﬂ.—w mxm. Rivet . 2 2 2 2
10| 160100001 e 'Modle plate 1

169100002 | WSkt Model plate 1 .
155100007 | BE)e  Modle plate 11
11| S8A3104007 _Mﬁﬁﬁmﬂmﬂa x16) . Spring pin 111
12| $150220016 | A RKRET (M6 x25) Screw 2 22 2
13| S8A3104007 | MM (5 x16) ‘Spring pin 1 1 1 1
14| 169100001 TYITIRE Needle plate mcvvo: quoxm 11
| 156100003 ' | THIIRE Needle plate. mcuﬁon c,.mnxm 1
15 Screw 4 4 4 4

22






@ 493,494

. ) .
ﬁ‘.






E

: 33

= . HLI#BH(2) /MACHINE ARM PART(2)

TR/t

No <= /Ret. No. & ¥R/ Description 374 [5 FH
1 | 165100010 »Zm% Oil oc_am plate 11 1 1
2 | S150216008 - | £y IR RST (M4 xmv Screw 11 11
3| 165100031 R B Packing 11 1 1
4| 155100030 P::) Qil monitor 11 1 1
-6 | S150215011 ._umﬁﬂ.:s»xdmv ‘Screw 4 4 4 4
6| 165100008 i 3 _ Top cover 11 11
7 | 166100009 H&h& . Oil gusket 1 1 1 1
g | 155100016 | RHER Belt cover 1.1 11
9| 5150215014 Emﬂﬁﬂﬂz_mﬁt Screw 3 3 3 3
10| $150215001 a«%ﬁﬁ&.zp x8) ~ Screw : 2 2 2 2
11| 165100016 - AR5  Cooling fan guard 11 11
12| 165100013 MR Plate spring 11 11
13| $150215008 SEAIIRST (M4 x6) Screw 11 11
14| 166100014 | LR4t@ERR Cover 11 11
15| S150215001 E&ﬁg‘!:’ixm. ~ Screw 3 3 3 3
16| 158100034 &&gﬁ (=) Screw 11 11
17| 159100003 | P¥HR Cloth guide 11
> | 156100011 | BEdR " Cloth guide 1 1
18| 166100033 AEWET  Screw 11 11
| 19} $150216001 mﬁﬁﬁﬂiaxm, Screw 2 2 2 2
<1 20} 169120001 MAK ~Front cover B
| 1565120004 | RURN Front cover 1
21| 5150215008 gﬂmdﬁﬂ.ssh x6) Screw 12 2 2 2
23| 156120007 | BYRERESEAR - - Front cover hinge stopper | 1 1 1 1
24| 5150216008 | MARELARRIT(MAx6)  Screw v ke 11 1
26| 166120005 | BMPCENAR ~ Stopper plate 11 11
26| $120202007 m_uammﬁaﬁ.zm x5  Screw 1 11
1 27| 185120002 BIRAW Front cover hinge shaft 1,1 1.1
1 28| B12400432 ﬂﬂ&ﬁﬁﬁfaxt Screw 2 2 2 2
| 29 156120001 -  BRRAR _ . Front cover(L) S R R R
] 30} 185120003 Rort oyt S ~ Spring IS R S B
| 31} 155120006 F 3 5 ~ Front cover hinge 11 11
32| $150215010 MARZERET(MA x12)  Screw | 33 33
156100012 | $HiFEdMmE Oil seal 11 11







174

6C

v6v ‘c6v @







= . J19&84(3) /MACHINE ARM PART(3)

ST R RET

; — ; RO
ﬂ.m. < /Ret. No. B v & ¥Rr/Description 34 |5 |50
1| S1502165009 | /E2E4RIM$T (M4 x10) Screw "4 4 4 4
2 | 155100017 | Bk Back cover for feed Bmo:m:_ma 11 1 1
3 | 165100033 TREARRST Screw 4 4 4 4
4 | 155100018 g4 THEIK Feed bar cover 1 1 1 1
5 | B12400432 | HEHEWHHAMIRLT (M4 x4)  Screw 11 11
6 | $160215008 | KW MET (M4 x6) Screw 11 1 1]
7 | 1565100021 . | N$HERTEE Plate spring 111
8| 155100020 | YisHERFHH shaft for needie thread cover], 1 1 1 1
9| 155100019 | HEHERRE Needle thread cover 11 1 1
10| 155100028 | BIZEMAE Trade mark plate 11 1 1
11| 165100024 . .Hﬁﬁﬂﬁﬂ. Screw S N R N I |
12| 1651000256 | HEM . Wave spring 2 2 2 2
13| 165100023 | MBWIRI A Eye guard support _o.ma 1T 11 1
14| 159100004 . | MR - Eye guard 1
1165100026 | WMI}EIR “Eye guard 11
15| S8A3103002 | MIEIRLM 3 Washer 2 2 2 2
16| $120202007 | YREEARIRET (M3 x5) ~~ Screw 2 2 2 2
17| 155100027 - | MRIRBEE Rubber plug 1 1 1 1
18| 156100028 SHFMCHIR Needle bar seal cover 11 1 1
19| 165100022 HEHERE SR ~ Screw . , 11 1 1
20| 1565100034 Screw 11 1 1

26

e e B e






27






LA (3) /MACHINE ARM PART(3)

116400008

ﬁw E,..,,m_uu.\moﬁ. No. | % FR/Description 3 Awwﬁ_\%ﬁ_ m,I
211 S1502150056 | & & EHBR$T (M4 x16) Screw 11 1 1
22 | 51650569002 | & ERRE(M4) Nut 11 1 1
23| S160218005 | SEIRMET (M4 x6) Screw 2 2 2 2
24| 155140001 | S@1IR Direction guide v_mﬁm 1 1 1 1
25| 156140002 | SR " Plate spring | 11 11
26| S180217008 @Mﬁ‘ﬁﬂ:gw mxt Screw 1 1 1 1

| 27| 155100027 | BHMREESL Rubber plug - 3 3 3 3

| 28| 165130006 qwbnmﬁm . Nut 11 1
29| 169131001 | &&& ~ Cloth plate 11
, 155131001 | && - Cloth plate : 1 1
30| B12400432 | SEAHRMEET(M4 xa ~ Screw. 17 1 1 1
31| 156130001 | SEAWHME | Cloth plate shaft ucm: 11 1 1
32| 155100026 BrREm ~ Wave spring 11 1 1
33| 1556100024 - ,Wm%#ﬁﬁ " Screw = 11 1 1
34| 155130005 - | S1FST - Screw 11 1
35| 165130004 | SiF3%% - Spring- B L TR O
36 | 156130003 | SAYUAIRTF Latch lever for cloth n,am_, 11 1 1
37 .maoﬁmoom: TFTRERET(M4A x6) Screw 2 2 2 2
38| 166130008 | FRICHITHA Washer 2 2 2 2
39| 165130007 | TRRE Side cover 11 1 1.
40| 155100027 | BREX Rubber plug 1 1 1 1
41| 155130009 | &E&F% , Plate spring - 11 1
42 | $120202004 ,&m#ﬂaﬂiw xe ‘Screw 11 1 1
43| S4B3000010 | MWHM4 - Spring washer 11 1 1
44| S150215015 .ﬁﬂ&*ﬁﬂipxuov Screw(L) 11 1 1
45 ;T ~ Screw 11 1 1

28







29






m. ﬂ#ﬁﬁaf:\z_mmormm% DRIVE PARTS(1)

ﬂwm E-S /Ret. No. B $\O¢mo1uao: o 3 N#mn_\wn_mz
1 | 155200001 TRk Crank shaft extension . 1 1
2 | $150224007 | ZEHhEhRET (M6 xmv Screw . , 2 2
'3 | 159200001 | EHATREBEE Bearing cap 1
155200002 | EHATME SR Bearing cap 11
4 | S150215009 | B HRET(M4 x10) ~ Screw | 3 3
| 5150215009 | BEFHMST (M4 x10) ~ Screw 1 1
5 | 120205003 | kIRET (M4 x8) ~ Screw 2 02
6 | 155200004 | @M ~ Rubber ring 11 1 1
7 | B126005632 B RET (M5 x5) - Screw : 1 1 1.1
1 8 | 155220000 IHERAAF ~ Ball bearing(L), mmm< 1 1 1 1
9 | $150224006 | BAELIKIRFT(MS x 10) . Screw 11 1T
10| 155200005 | E¥PHIE - Crank mrmnccngv 1.1 .1 1
11 | SFB0201004 mgﬂmlﬁﬂ;\_w mxmv Screw 2 2 2 2
12| 165230001 | EHRECHE Stopper bush 11 1
13| 155200006 | EWEHLIRET Screw 11T
14| 1556210001 | EH Crank shaft B T O
15| 006301008 | BuiBEF RS Screw 2 2 2 2
16| 028260003 | FAMBHRRST ~Screw . - 11 1
17 | S150215009 F&hmﬁﬁ;ix:: Screw . _ 3.3 3 .38
18| 155200011 | HAKIERNE ,mmasn nammﬂ 11 1
19| 028200013 oOR@EHM O —type ring- 1 1 1 1
20| 165200010 | BHE&ELHF . - Packing - 111
21| 052200036 Hﬁgw‘mﬁnang lmm, Ball aom::oﬁzn:z o I
22| 156200009 | WM MIER ~ Collar 1.1 1 1
23| 165200008 | MWLM . Spring washer . ‘4 4 4 4
24 | 052200035 | ERPHIK 201  Ball bearing(middle) 11 1 1
25| B12500632 | $RATIRET(MS xm, | - Screw 11 11
26| 155200007 | R&W4F - Worm 11 11
27 | 155200012 Hﬁ&:ﬁﬁﬂ : - Crank shaft oil §mo~ 1-1 1 1
28 | S150656004 OEN&EA: mx 2. mmv O —type ring 1.1 1 1
29| 156200013 | REAM - - Cooling fan 11 1 1)
30 | $150225003 mﬁwmnﬁﬁim x:: Screw 11 1 1
31| $150224003 E&#wnﬁﬂimxmv ~ Screw 11 1 1
32| 165200014 | EHEFR Belt 233_ 171 1 1
33| 165200016 | #M ‘ ‘Washer % T R |
34 | S150220005 Wﬁﬁmxﬁﬁimxav Screw . 0 R R R B
35| 156200017 | L® -Machine uc__o< 1 1
36 | S150215012 | L#B$T(M4 x40) | moa,z 3 3 3 3







(8







. $HFF#63h#B#E(2) /NEEDLE BAR DRIVE PARTS(2)

N T

z.oﬂ B.m.\mmﬁ,zv.‘ _ ) % ¥R/Description 3| 4 _\wd_ m
1 |060410014 FAER7 Retaining ring 11 1 1
2 | 165300006 = | L#ifH Washer 1111
3 | 155300005 LA3E Bush 11101
4 | B12400432 | KMR4T (M4 x4) ‘Screw 2 2 2 2
5 | 1565300004 | LRAKER Set collar 7 11 1 1
6 | 165310000 | LB HE ~ Upper shatt crank complete| 1 1 1
| 155370000 | E3hehiEAH ~ Upper shaft crank complete | - 1
| 7 | 156300017 | gh#SSRST Screw 11 11
g8 | 166330000 | LRARRFEITFEE ~ Needle drive crank rod assyl 1 1 1 1
9 | B62401612 IREITRET(4 x16) ~ Screw 2 2 2 2
10| 156300023 | E4FH Pin 1.1 1 1
11| $160224009 mﬁﬁiﬂia x6) Screw 11 1 1
12| 166300002 | E¥ZERIE _ Bush - 11 1 1
166300003 Hﬁmﬁ#m& . Oil seal T 1 1 1]
14| 165300001 | L% - Upper shaft 11 1 1
15| 165300007 - | $HATaheE ~Needle bar crank 11 1 1
16 | 166400010 ﬂ#%ﬂiﬂ . Screw | 1 1 1 1
17| s150221001 | HEHFHIR #4T(M3 x4)  Screw 11t 1
18| 156320000 | $HéFESTHA® 2 Pin 2 2 2 2
19| 165300008 = | $HIFESF Link for needle g 11 1 1]
20| 1656300012 | X ht - Oil wick pin 11 1 1
'21 | S1606866005 omm&!m 5x1. 9 O -type ring , 11 1 1}
22 | 165300014 | §HT LN Upper bush needle bar 11 1 1
23 | B12400432 - hﬁaﬁﬂza x4) Screw 111
24| 156300013 | $HF L Bush | 11 1 1
25| 155300010 | $HiFEek | zom&m S:SQQ 11 1 1
26 mmmonoaoo?%h ST RBRST (M3 mxmv Screw 11 1 1
27 | 150221001 - m#xwﬁﬁﬁhzw xt, Screw 1111
28| 155300015 * {&HHFFTHIE = Bush 11 1 .1
20| 156300016, | $HAFEMEIR ‘Needle bar oil ervoir 11 11
30 ,_mdmoﬁmoom;._ E\&gﬂggb x6)  Screw 1111
| 31| 155350001 | $HF Needle bar 111
32| 160320001 | §t% ~ Needle holder - 1 Gt
| 159320001 | #t% - Needle holder 1
165350002 | % ~ Needle holder R S
33| 182610010 Mﬁﬁﬂ . . Screw 1 2 2 2
34| 159300007 | Hl¥t DC %27 114 . Needle . I R
- | 169300007 - | #M% DC x27 11# ‘Needle 2 )
028280109 | Pl§t DC x27 14# Needle 2
| 077200401 - | HlEt DC x27 21# Needle 2
35| 156300021 | HMESRET ~ Screw - 2 2 2 2
36 | 155300020 MBER ‘Set plate for oil felt 11 1 1
37| 155300019 | #HF@H Qil felt ; 111
38| 155300022 | BiidiR - Oil reservoir 11 1 1]






v6v ‘c6v @

J

6 @







m._.*im&umunnav\ meUrm m>m Om_<m v>m.~.m§

BB o

o

B BT

ﬁn,_o E.ﬂ\mmﬁ. No. 2 *%\Uowo;go: - ,m 4[5 _mI_
| 160300001 iR Needle plate 1 |
160300003 | $HK (= Hﬁwﬁ; Needle plate 1 ..
159310001 $HR Needle plate 1
155340001 iR - Needle plate 1
1556380001 R ~ Needle plate o

2 | 159310003 .«.tﬂa,m.uriﬂ. ~ Screw 1 ‘

- |1 038230003 | $HRELMIT Screw - 1 1

3 | 159300006 tHRRST Screw 2 2 |
028200050 - | $HiReRST Screw . 2 2

1 4 | 159310002 i_mem.» - Needle plate fitting(S) 1 L

| 156340002 | $HREL " Needle plate fitting I
165380002 HREX i Needle plate fitting 1

5 | 155100027 ,me&ﬂ“  Rubber plug 1 1 1 1

6 | B62400812 R ER$T (M4 x8) Screw 2 2
B62400812 R ERET (M4 x8) - Serew . T

17 | 189330000 | ¢$W§Amvmm#_ - Needle plate baracket(rear) [ 1 1
166300029 | $HE®R(E) Needle plate cmanxwzaml L 1.1

8 | B62401012 | KERST(M4 x10) Screw i 12 2 ]

| B62401012 - { EE®ST(M4 x10) Scrw . 2 2

9 | 159300004 $HEBER (A7) mea_m plate onmaxm::o::, 11

| 165300028 $HRER LR (37)  Needle plate bracket(front) 1.1
10 | 155300027 BT E$ AT $HR Chain stitch needie guard (front) 11
S150217002 | BTH$HRBET (M3 x6) Screw | 1 1

121 8120202001 | /SPEHEMRET (M2 5x5)  Screw 2 2

| 156300026 WA SRR Chain stitch needle guard .3«1 11
1415150217002 | EHAMPEHERST(MIx6)  Screw | o 2 2

15 | 1656300025 BEAHATPEHR ~ Needle guard 1

161028200054 | TRESREHRRET Screw | 111

17| SFB0601003 | TREHSIREHEL M Washer. 5 T R

181 165300024 | TW4HEMEHE Movalbe :@oa_o guard: I 1 1 1 1
19] 110550005 awﬁmﬁnﬁzm ?:3 ‘Screw” 22 ,,
159300002 0fakic .t *“Needle guard bracket 11

| 21{ 159300001 | pyindtig Needle guard 11

22 | SFB0201003 muﬁa#wfm;&.zw 5x6) Screw 11

23| 159300005 tHRSEIR Needle plate os% u_zm 11

24| SFB0201004 yém:%%ﬂ%.?e moas | 2 2













.w .n.wﬂﬁm@mann: ) /UPPER AND _.o<<mm LOOPER DRIVE @pmi:

1%

3

| 33

155400008

| SmEE

Oil felt

ﬂ.om. AIS/Ret. No. . 2 M._mr\Ommn:E_os . 3] 4 \wﬁ =l
1 | 155400006 H&iﬁmnﬁmm "~ Rubber plug 1 1 1 1
2 [ $150204002 | BREEET(MSE x10) Screw 2 2 2 2
3 | S8A3103012 HWLMS Spring washer 2.2 2 2
4 | 165400005 | T4 Washer 1T 1 1 1
5 | 165400004 | L@4tRSHE Bush 11 1 1]
6 | 155400001 | BREFFIL MM Washer 2 2 2 2
7 | 155410000 | WEHIREAFAK = “looper ball link complete 11 1 1
8 | B62401612 | HEATRET(M4 x16) ~ Screw - 4 4 4 4
10 [1186420000 | EEHMRAIEASE  Upper looper ball crank 83%3 11
. 169400002 | L-®&HEREhImE A Upper looper ball crank ooan_aﬁo 11
111155400021 | ®&HBRghiERSET Screw , 2 2 2 2
121 155400003 | WHHNTHE Bushing 11 1 1
13| 028330001 &ﬁﬁﬁ& - Oil seal B O I B I
14| 166400002 | ETF®4ism ~ Upper/lower looper shaft 1T 1 1 1
151 165400009 | L#&¢tdhi .. Upper looper crank BRI B
16| 165400010 | EWétenimE RS - Screw 11 1 1
171 $180221001 | KRBET(M3 x4) Screw 11 1
18 | 1565430000 L6t 3 K 94 A 4 Pin complete 1T 1 1 1
1915150216008 | RdRMRET(M4 x6) - Screw 11 1 1
‘| 20| 155400014 | Lt EREkhiR Oil reservoir 11 11
21| B12400432 | SEh#ETRBET (M4 x4) Screw T 11
22| 155440000 | h&i»ﬁﬂ%éﬁﬁ#. Pin complete 11 1 1
23 _mgw_omooo %ﬁ%a . ~ Small ball plug 11 1 1
241 160400001 | L®&$ Upper looper 1 :
| 159400001 | @4t - Upper looper 1
| | 155400016 | L4t " Upper fooper 1
1 | 165400026 | ¥t - Upper fooper 1
| 25| 028100007 H&iﬁﬁﬁﬁ Screw i 1T 1 1 1
- 185400011/12 | LWH R/ S5 couz_oouasaaa%%.ans% 1 171 1
-] 27| 165400013. | RRMSE M - Oilfelt 11 1
| 28| 5150218001 | SREMEMT(M2.5x6)  Screw 11 1]
1291 8150217011 [ //iER4R4T (M2. 5x8)  Screw 11 1 1
| 30| 155400016 - BREMNE - Over looper guide cover 1T 1 1 1
| 5150220006 | SREMST(ME x16)  Screw 2 2 2 2|
32| 156400007 .H&ﬁﬁﬁﬁ.«ﬂwmﬁﬁ - Over looper 3@%m:.m3 Tt 1 1 11
‘ R R I I B

v Y, g e e et













. ETEEEZEH(2) /UPPER AND LOWER LOOPER DRIVE v>mimv |

1028100027

Screw

_ﬂ%. B /Ret. No. ) & %r\ommo:uﬂ_o: 3 _#m%_\mﬁ_ 5
1 ¢}.5160204002 mmﬁﬁ;\_m x:: v moa,z 111
2 |'S8A3103012 | MWLM S5 | 'Spring washer 11 1 1
3 | 155400005 LTS  Washer 11 11
4 | 155400020 TEHYSME 'Bush , S R R R R N |
5 | 165410000 | WHBRETAY Looper ball link 83_%6 111 1]
6 | B62401612 EATEET (M4 x16) Screw 4 4 4 4
8 | 156400001 BREFFI BB Washer ; 2 2 2 2
9 | 159400002 TEEIRE Lower looper ball crank B R

165400019 . TR EHER dhiR Lower looper ball crank 1 1
| 1656420000 TR EReE Lower looper ball crank 1 _
10 | 156400021 W IR ARET - Screw . 122 2 2]
11| 166400002 - | ETs$H4 Cnnmq\_os\m_, 6002 m:mr 1T 1 1 1
12 | 155400003 W AT Bush | S R I I B |
13| 028330001 | Wétih;thdt Oil seal | B IR D S N |

14 | 156451000 TREHEUNAY ‘ " Lower looper :o_ao.. 00312“ R R S
16 | 028300043 BR$HRERSE - Pin 111
16 | 165400010 TEHRRERT Screw 111
17 | 028300046 TEHENSE " Pin’ o T 1 1 1
18 | 155450002 T ~ Lower looper 11 1 1

TEHRET T 1 1 1













.‘wmmmmuamﬂnn:v\mmmo OOO LIFT PART(1)

s -
ﬂﬂw -2 /Ret. No. | _ # ¥r/Description 3 H#Wnﬁ\mﬁ—mz
1| 155530000 | XHOREEMt Feed drive cam holder complete 11 1 1
-2 | B12500532 BHOREX RQST(MS x5) Screw 2 2 2 2
3| 028400082 | EWORER Pin 1 1 1 1
4| 028400080 | EFORMIEE  Roller 111 1
5 | $160222001 | EBORMLIT (M3 x6) Screw 2 2 2 2
6 | 155500026 | X% % , " Feed drive cam 11 1 1
7 | 155500027 BEHORE Plate spring =~ 1T 1 1 1
8 | 1566500028 - ip 2 o ~ Link for feed drive 11 1 1
9 | 5160224009 | HXEMT(MaxE) - Screw 11 1 1}
10| 156540000 | EMHEATRHMA  Needle ao%:n 1 1 1 1
11] 1556300023 | AT - _Pin- 11 1 1
12| 155500029 EHdE - Crank for feed %<m 1T 1 1 1
13| 156300017 | XMEhARRBET . Screw 1T 1 1 1
14] 166500030 = | $t3EM¥M/ER  Stitch length ma_cmﬁ mﬁonnm_, 11 1 1
15| 155500032 iﬂi%ﬁﬁmﬁﬂ Screw B I B B
16| 165500031 , | WHMRBIE®E = Spring 11 1 1
17| 165550000 | $HEEREAH - Stitch length cam complete 11 1 1
18| S150446010 Emﬁmﬁs mx:: " Spring pin 2 2 2 2|
19| S8A3103018 | FO¥M6 -  Retaining ring 11 11
‘20| S4A0604005 | O BN (6.3 x1. 8)  O-type ring 2 2 2 2
21| 165500035 $EE A5 A ~ Washer - 2 2 2 2
22) 166500034 ~ | $HEATE ~ Spring 11 1 1
' 23| 165500033 $HEWTT Push . 11 1 1
24| 155560000 W&Mﬁﬁ&ﬁﬁ# ~ Diff. Feed crank complete 11 1 1
25| 156660002 | @@ . Differential feed dog holder | 1 1 1 1
26| 155560001 EEN T MBI  Diff.feed crank 11 1 1
27| 155300017 mmsmsmaﬁﬂwkﬂ ‘Screw - 11 1 1
28| 155560003 | 2RhEE Qéa.%esa:o&aaiam 11 1 1
| 29| s150217012 | MMAEWRET (M3 x8)  Screw | {22 2 2}
30| 155500037 wwaﬁﬂmmﬁﬁﬁﬂ - Screw. c 2 2 2 2
31| 155500036 | ZZhMIRAF Diff. Feed _.wnc_m»_sn _Sx BN 0 S S O )
32| 155500038 Wm&uﬁﬁ.%ﬂi"mu*m  Differential feed m&cmﬁ link crank | 1 1 1 1
33| 155300017 m&tﬁﬁ#aﬁmng Screw 11 11
341 155600040 | [WHTHhiRRIRIZE ‘Bush 1.1 1 1
- 36| S4A0604005 ,H#&ﬁﬁoﬂ!a wx, 8) O ~type ring . 11 1 1
36| 156500039 | RiFdhimE Diff. feed regulating shaft 11 1 1
37| 165500041 | MEBhiRF - Diff. Feed regulating 11 11
38| 155500042 | ERNiRFHHW Spring v 11 1 1
39| 155500043 | ERNIRFRIT Screw 11 1 1]
40| 155500044 | EREFEMIR Stopper plate 2 2 2 2
41( 1565600045 | EzhRWIMiR Differential stitch control 11 1 1
42| S160215010 | ZzhZMIRPIT(MAx12)  Screw 2 2 2 2
43| 028400044 | EZIRF W LE Washer 11 1 1
441 165500046 | EZHIRF AP RTG © Nut 1 1.1 1
45| 155500047 ERIRFATRT Screw 11 1 1







W







+ . AFRHMH(2) /FEED DOG LIFT _ubmimv

1565500017

AR CHTL s

Oil seal

_\HW B2 /Ret. 20. # #R/Description 3 _Aﬁ&”_\wﬁ— 5H
1 028310001 | XA M Oil seal T 1 1 7
2 | 060410014 | FFOEm 7 Retaining ring 11 1 1]
3 | 155600001 | iy Feed shaft 11 1 1
4 | 156300006 BH . ‘Washer o 2 2 2 2
5 | 1565500003 | BB Left bush for feed shaft 11 1 1

| 6 | 155500005 A7 R thivg Feed crank ; 11 1 9
7 | 156300017 . | X758 hinse S aR4T - Screw T 1 1 1
8 | 1555600006 R RETH ~ Pin 111
9 [ 156500010 | M4 ~ Washer T 1 1 1
10| S150569002 | BF(M4) © Nut 11 1 1}
11| 155500004 EHRE R ~Right bush for a& shaft | 1 1 1 1
12 | 028400023 HRRST . Screw A 1T 1 1 1

13| 155500010 P %Y. Washer 1T 1 1 1
14 1/028400021 = | HEFLEAFRA Roller for feed dog holder link | 1 1 1 1
15| 155600008 RWFREF Link for feed dog holder 11 1 1
16| 165500019 . | #45Flsh Slide block for feed dog T 1 1 1}
171 155500014 | BRMROMME Eccentric shaft bush 11 1 1
18| B12400432 KRBT (M4 x4) Screw 2 2 2 2
191028400055 | WiRfRil Eccentric shaft 1o g
20 | 155500012 M AT Slide block 11 1 1]}

| 21| 156510001 | i%&#AF%e Feed dog holder 11 1

122 155510002 RN IF4R , Differential feed dog holder | 1 1 1 1
23 | 028400058 mmm§Mmiq&gMRMWmu  Washer T 1 1 1

| 24| 028400059 | HMERST Screw 1T 1 1

1 25 11 1 1













+ . $FHHHE(2) /FEED DOG LIFT EEE.

mﬂ.w E.m.\mod No. | . & ¥R/Description 3 _E,,Wm_\mﬂ 3
26| 028400023 | EERET Screw 1.1 1 1
27| 155500010 - | FA-EAM Washer . o 1 1 1 1
28| 155500018 | EFNFFARELF Link for differential feed dog holder | 1 1 1 1
29 028400021 [ XTFREIFRE Roller for feed dog hoider link | 1 1 1 1
30| 028200066 | FRhIFSRST Screw 1 1

] 028100027 | ERNIFRET ~ Screw . 11
31| 155500021 2¢MF . Differential feed dog 1

‘| 165500050 | 2EEhGF Differential feed dog 1
| 160500001 | 2=EFhIF  Differential feed dog 1
169500001 | 2&EhZF . Differential feed dog o
159500001 | 2ZhSF(=HE)  Differential feed dog T
32| 155680000 | FHEHFHHY Main feed dog ooz,ﬁ_ﬂm : 1
| 166680001 . | EXEFBF Main feed dog 1

| 165620002 | BEHHF Auxible feed dog 1
32| .165520000 - | FXAFAL Main feed dog complete 1
| 156520001 . | FHEBF Main feed dog = | 1

165620002 | BUEAHF Auxible feed dog , 1T
32| 159510000 | FXHBFHG Main feed dog complete 1
~ | 169510001 | EXEHFF Main feed dog S 1
| 159510002 BlEfHBF Auxible feed dog , 1 >
32| 160510000 | EXHFAH ~ Main feed dog complete 1

|- | 160510001 ERBTF Mian feed dog. 1

| 159510000 EEHFEAG(SHE)  Main feed dog ooau_ma LT
‘33| 028400004 R IFRET Screw 1 1 1 1
341 028100027 | XFRET ~ Screw . 1T 1 1 1}
35| $150215001 m&mﬁgaﬁ.z?e Screw 4 4 4 4
36| 156500023 EPRH SR Differential feed ocao v_.moxmﬁ 111
37| S120202007 .m&,mmaﬂiwxe Screw 4 4 4 4
38| 155500024 | MRXHEWMSIR - Differential feed seal guide plate] 1 1 1 1
39/ 166600025 | EZhXA@EHR Differential feed seal plate 2 2.2 2













s
N T
S .t_mo
Y ] 21

+— . Y7168 /CUTTER DRIVE PARTS

ﬁ.%. A< /Ret. No. | & ¥R/Description 3T 4] 5 T5H
1 | 155300023 LT 2hdh iR . Pin o ]
2 | 155600001 LTIz dhi% Crank for upper cutter drive | 1 1 1 4
3 | 155300017 LTI R ERET  Screw [ 1 1 1 1
4 | 155600002 LONTiteahahinem *“"Washer 1T 1 1 1
6 | 155600005 IO EME  Right bush for upper cutterbar | 1 1 1.1
6 | 166600004 | LYIT1MFE 3 Left bush for upper cutter bar 1 1 1 1

| 7 | 155600003 | LEin7I4F Upper knife bar 1111
8 | 165600006 | L7144 | Pin | . 1 1
: 159600001 | L7144 . Pin 11

1 9 | 155600013 | £V EReT  Screw T 11
10| 155600008 | k477 Upper kinfe | 11 1 1
- 11] 159600002 - | k#1714 - Upper knife holder 11
, 165600007 | L4774 Upper knife holder 1 1
12( B60350812 | E714R4R$T(M3. 5 x8) Screw 2.2 2 2
13| 165610000 | LiNJIfewhaE4Fa ~ Link 583.% %,a 83%s 1 1 1 1
14| B62401612° | F4T#RET(M4 x18) ~ Screw 2 2 2 2
1515150224009 | BhBHY RARET (M4 x6) Screw 111 1
16 | 028300027 TR ERST ‘ Screw _ 11 1 1
17 | 028500013 TYTI% Clamp for lower cutter 111

169600004 | {173 - Lower knife | 11
156600011 T : Lower knife S B T
- $150215001 | FHINRERELT (M4 x8) ‘Screw , 111
159600003 T4 Lower knife holder 1 1. i |
| 166600009 | Fyize -Lower knife :o_amﬁ e 1 1
155600010 TUI182 % 9% Spring 1T 1 1 1
| 22 s150215010 #iﬁ%ﬁ&iaxds ‘Screw 2 2 2 2}
155600012 . | PéHRE Needle guard holder DR I
169600005 | PéHfzm ~Needle guard holder 11







47






. ) 28

4= . $ATFEI#BH:(1) /PRESSER FOOT LIFT PARTS(1)

_ﬂw S /Ret. No. % ¥R/Description wwﬂ&w\ wﬂ_ =
1. | 1565800011 ﬁﬁ*ﬁ [k Tor Toot Tt lever 11 1 1
2 | 155800010 U*vmwm_ﬁmﬁﬂ Screw 11 1 1
| 3 | 155800008 ' | JAEEBIATAT ‘Foot lift lever 11 1 1
| 4 | 155800009 | HAEMATITH Spring | 11 1
6 | 155800007 | HAEBIGHKA Set collar for 82 liftshaft | 1 1 1 1
| 6 | 158300017 | FAEMRHEMRET Screw 111 1 1
7 166800005 | RiEdIHF Lever 11 1 1
8 | 155800006 | PiE4TITHE Spring 1 1 1 1
9 | 155800004 | IREEMBHE ~ Bush for nammoq foot lift 1 1 1 1
10| B12400432 | JAEEBIGHIEIRET (M4 x4)  Screw , 11 1 1
11| 156800012 | JAFEMMATHRR AR . Stopper plate -1 1 1
12| S150215009 | FRAVIRKERET (M4 x10)  Screw 2 2 2 2
13| S160216013 | MEMITITRAIRET (M5 x26) Screw 1 1 1 1
14| S120603010 | REMMIITRARF(ME)  Nut 11 1 1
15| $120210015 Am:ummunmi:og 5 Screw 11 1 1
16| 155800003 | MR Press arm m_,_m: 11 1 1
17| 166800001 | EERIW  Press arm 11 1 1
18| 155800002 | FERIWYY . Press arm pin 1 1 1 1
] $120202004 | $PHEIRIRST (M3 xt ‘Screw 11 1 1
19| $120202007 | ¥4LLTIRET (M3 x5) Screw 111
20| 165800020 | Mk7] ~ Knife 11 1 1
21| 169700001 | PHEIR Finger guard 11
| 155800019 gk Finger guard | . 11
22| 160710000 | EBPAH " Presser foot complate 1
| 160730000 mmEmm*flﬁw.&v . Presser foot complate 1
-} 169710000 | EEBPEH Presser foot complate _ 1
1 039720000 | EMEH -Presser foot complate 1
1 7777 -001A | EEMPAEH Presser foot complate | 1
23| 155800018 ° ,mﬁﬁ%ﬁﬂaﬁ Screw Ty 1 1. 1 1
24| 155800017 | EEBIRFHN . ~ Spring 11 1
‘25| 156800016 | EBMIRF  Press bar lifter 11 1 1
26| 155800013 | EEEMRET - ~ Screw 11 1 1
27| 155800014 | EERAFEE Spring 11 11
, 1556800015 | EMBRAENR Press arm stopper R T R B
| 29| S150215008 | SEHLFSR$T (M4 x6) ~ Screw 11 1 1
-} 30| 155810000 ERFEE " Presser bar 83368 11 1 1
1 31| 166810002 | @A - Cushion 11 1 1
32| $150446011 ,Emﬂﬁﬁa x 18) Spring pin 11 11







O%m, @® 495H

@ 493,494







+= . $EBEH(2) /PRESSER FOOT LIFT PARTS(2)

ﬂ..w. S /Ret. No. | ] & ¥R/ Description 3 _+%Mn_\wﬁ_ EH
1 [ S120202004 | EEBSRMIRET (M3 x4) Screw | 1 .
2 | 15656800021 | FEEBHZHIE Spring 1

- 3| 039720000 ERAEH ~ Presser foot oo_.:n_mﬁm 1

3977 -003B2 | EEMIFIR Main presser foot 1

3977 -003B3 | BIEMIEIR * Auxible presser foot 1

39T7 -003B1 | FEM¥ES Bracket for presser 39 1
4 | 3977 -001A3 | EEMIEEARIRST ~ Screw , 1
6 | 39T7 -001A6 ﬁﬁiﬂ_ﬁﬁﬁ . Screw 1
6 | 28T1 -007 mm_mﬁﬁﬁ Screw 1
7| 3977 -001A5 | 4EXMPHiR  Fabric guard - 1

8| 39T7 -001A4 | MR - Screw 1
9 B9T7 -001A10 | EEBIREARRSTH Spring 1

10| 7777 -001A4 | FEBIFEZRENET - Pin_ 1
1 | 156A20006 | FEBUEIESRST ~.Screw 1
2 | 155800026 | EEBPATE Spring " , 1
3| 77T7-001A | [EMPEH . Presser foot complete 1
| 7777 -001A1 | EEBIEIR - Main presser foot 1

7777 -001A2 | BIEERIRRAR 'Aauxible presser foot "

| 7777 -001A3 | EEMFESR Bracket for presser foot 1
7777 -001A5 | FEBDREAREREAT Link for presser foot 1

5 | 6A2 -14 SRR IR ERET Screw . "1

" 6 | 28T1-007 mmm%ﬂﬁ . Screw 1
7 | 7777 -001A6 | 4 MR Fabric ccm_d 1
10| 7777 -001A4 mmﬁ_*mmmﬁ _ Pin . 3
T | $120202004 | PBRIZF 5] (M3 x4) —Screw T 1 w
2 | 159700002 EMR R ~ Stopper | . 11
3| 159710000 | EEMPAH Presser foot complete 1
12| 169710007 | EEMFER Bracket for presser foot 11
13| 028100007 | FEBHFEARSRST Screw S e |

14| 39T7 -001A6 | EEMMIRRET Screw | 1 1
16| 28T6 -019A1 | EMMIR Presser foot :3:@ piece 1 ,
16| GB97 -76 mﬁﬂﬁﬁﬁ 2.5 ‘Washer o
17| 159710002 EMRE Presser foot rn_:m piece 1
18| 159710001 FEBER Main presser foot - . 1
19| 159710006 | WESR Guide 1
20| 159710005 | EEMENA Set presser for presser *ooﬁ 1 1
21| 28T1-041 | RESHRBST Screw 11
3 | 160710000 | EEBEH Presser foot complete 1

| 160730000 mmgmmﬁz ﬂw.ﬁv Presser foot complete - 1







@® 495







+0U . BYWHEB4 (1) /FRONT LOOPER PARTS(1)

“#¥/Qt

_ﬂ.om. MS/Ret.No. | & ¥R/Description. 3T 415 50
1 [ 165500017 | ¥ = Rubber cap 1 1
2 | 155700003 | RUE$HR B4 - Pin shaft 1 1
3 | B12500532 | MWHRUEMRSIT (M5 x5)  Screw 11
4 | 155700002 | BYWSHRAE  Sliding _8% 1 1
5 | 156700001 . | BIW£HRR e “Fork’ 101
6 | B12500532 | HEkXER$T(MS x5) mca,z\ . 1 1

| 7 | 155700004 | AIWEHHMEETRIESL  Connector 1 1
8 | 165700005 - | By¥EHREERhH - Pin 11
9 | 165700006 = | ATREHMEERIRR Slide block holder 101
10| B12500532 | X% RBET(MB x6) - Screw 1 1
11| 165700008 | RIWEtRAhEE - Bush 1 1
12| 155700010 | BUSEHERE | Crank for front looper 11
13| 155300017 3&¢3§*NE$ - Screw 1
14| 039400009 | AUSEHEFF ‘Link for front looper 1 1
15| 039400010 | ATSEEHEATSY Pin | 1 1
16| S150217002 | HEAFHX RRET (M3 xe Screw B 2 2
17 | 165700007 | RTW$T4H - Shaft for looper drive - 1 1
18| 155700008 | RTEEHRAMMIE  Bush 11
19| 028330001 | ByE$tihmsr  Qil seal 11
20| 155710000 | Byw¢tHAHY * Front looper holder complet 1

155730000 | BUSHREH Front looper :o_awq complet 1

1 21| 155400010 | .mqﬁﬂ.%wmﬁﬁﬂ. ‘Screw . 1 1
22| 006300018 | RUEEHRST . Screw 11
23| 156710002 - | AT®E - Front looper 1

155730001 ,ﬂmﬁ . Front looper 1

,_mm













. M4 (2) /FRONT LOOPER PARTS(2)

,##_\9

| 28T1 -010

EMRST

_\M.%. < /Ret. No. . . 2 $\Ommo_‘€:onm 3T 4[5 [57]
1 | 039400037 RS SS%E Long thread pipe , 1 1}
2 | 116250002 B S ER Tube clamp .3 3

'3 | S150215001 | SLERPT(M4 x8)  Screw 1 1
4 | 165A00011 | MIMEHESLE®E : ~ Short thread pipe 1 1

5 | 1565A41000 INRRRGEHE Nut 1
6 | 039400042 | /LR ~ Spring 11
7 | 039400041 | /hRLRiR Thread guide disc 2 2
8 | 155A40004 REZIRST Screw 11
9 | 155A40003 ESEREA Left thread guide 1 1
10| 150217009 | SLRARR$T (M3 x4) ~ Screw . 2 21

11| 165A40002 LSRR Right thread guide 11
12| S160215007 | S4RARMET(M4 x4) Screw 11

13| 165A00009 | S4&kiR Thread m:am plate 11
14 | 165100024 mmﬁﬁﬁﬁﬂ ~ Screw. | LR
16| 165100026 | #H M . Washer | 2 2
16 | 165A40001 ﬂﬁﬁ.@m&ﬁ - Lower thread guide bracket 11
17| 165A00010 | SKR%RE¥ Spring 11

18| 155A00008 | RTEEH SRR Thread guide u_am 11
19| S150215001 | RUREHSLEIRBIT (M4 xm. Screw o 11,
20| 039410N | Bk #pae Thread takeup cam complete 1 1
21 ‘ Screw 2 2







® 495

® 493,494

55







4+ . e84 (1) /THREAD EYELETS(1)

mﬂw E.m.\ Ret. No. -3 #\Ummo:goz | ,m. WMM\MJ 5
1 | 1569900002 gﬁ.@ﬁwﬂ Needle thread guide plate 1 1
- | 1565A00002 ;ﬁiﬁm% .zoma_m thread ocam u_ma 11
2 | 156100034 | ERZRRST Screw 3 3 3 3
4 | 159900001 &mﬁ%_umu”&ww.m Thread guide plate for thread takeup plate | 1 1 ,
. _;mm.paoood PR AR Threed guide plate for thread takeup plate 1 1
|:166A20000 | BRERATAH - Thread takeup lever complete 11
1159910000 | HLRAFE#  Thread takeup lever complete | 1 1
5| 150217008 Vﬁﬁ*ﬁwmiﬁ Screw . | 2 2 2 2
6 | 166A20007 N Thread guide 11
7| 1565A20002 | BRERAF Thread takeup lever 11 1 1
8| 156A20001 | BRERAFEE - Thread takeup lever aao_ﬁ 1 1 1 1
-9 | S$120203019 %ﬁiﬁﬁﬂiw x6)  Screw v 11 1 1
10| 155A20004 | EAiRTER | Bracket 11 1 1
11| 155A20003 | &Rk . Thread retaining plate 1 1
| 169910001 | E&RiR. % Thread retaining plate 11 |
12| 155A20005 AN ~ Spring 11 1 1
13| 155A20006 EERARRET ~ Screw 11 1 1
14| 156450003 TEREERS Thread guide 11 11
15| 166A00003 | TREtREL&RiR = Thread guide plate 11 1
16| S150215008 | ¥R$T(M4 x6) ~ Screw 11 1 1
| 17| 155A00004 EFT®E ESEAR = Thread guide 11 11
.1 18| 5150215001 | iH£RARMST(M4 x8)  Screw 11 1
19| S150215008 ‘,mhnﬁnﬁﬁuﬂ.z»xe Screw 2 2 2 2
-] 20| 155A00006 | L®ehtiRiR Thread guide u_mﬁm 11 1 1
| 21| 155400018 | SRE/TLR _ Thread guide 1 1 1 1
22| 155400006 | LE&EHRARE . Upper looper thread takeup(big)] 1 1 1 1
23| 156A00007 h&iﬁ;&%ﬁ " Upper looper thread Sxoclm:ﬁ_: 11 1 1
24| 160215001 | KIRKZEERIT(MAx8)  Screw 11 1 1
25| $120202004 | /MR WEIRET(M3 x4)  Screw 1711 1
26/ SBA3103003 \_éﬁaaaﬂwmw - Washer T N







493 494, 495

57






+t . S&EBH(2) /THREAD EYELETS(2) | | .

- K3pues 4t ~ Thread guide plate

_ﬂ.%l E-S /Ret. No. | 2 ¥/ _uvmmo%zo: : 3 _ 3 \mD... &al
1 | 028280001 75T LI ~Post. 3 4 4 4
2 | 028283007 EZARIE R Felt 3 4 4 4
3 | 022160005 EL44R ~ Tension disc. 6 8 8 8
4 | 028280002 E4 N ~ Cup 3 4 4 4

|1 5 | 028283003 R (B ~ Tension spring 122 2
6 | 028283001 EL % (L3 Tension spring{upper looper) | 1 1 1 1
7 | 028283002 | EL% (TR , Tension spring (lower _n.onml 11 1 14
8 | 028283004 WYERM  Spring bushing 3 4 4 4
9 | 028283005 WERE - Postnut 3 4 4 4
10 | 028280000 ERMBEA Y (EHE)  Tension nut complete 12 2 2
11 | 028280000 ELRERE ¢ ( L) Tension nut complete(upper looper) 11101
12 | 028280000 EL A (TEE)  Tension nut 8391?2 looper) 1 11 1
13 | 116400008 ESGRRERET  Screw 2 2 2 2
14 | 028283008 EL R34k Tension guide _u_mﬁm 3 3 3 3
15 | 165A10000 | EERIFEAYE - Thread guide plate complete 1 1 1
| 160910000 F iR AH Thread guide plate complete | 1 ; s
16 | 165A10002 1 1 1







(@ 493, 494







+/\. BMEBH(1) /LUBRICATING PARTS(1)

ﬂ.%. BE</Ret. zP. - & ¥r/Description 3 E..mﬁ_,\wﬁ_ BH
1 | 1565900019 Somt Oil guide 11 1 1
2 | 155920003 LREMAHE Oil felt 11 1 1
3 | 156920001 | L®dR Upper silicone oil reservoir 1 1 1 1
4 | 1556920002 | LEEMEX Cover for upper silicone oil reservoirl 1 1 1 1
5 | 155900018 | L@ hAS%E Thread guide 11 1 1
6 | $150215009 | LREARREMT(MAx10)  Screw 11 1 1
7 | 1566930002 | ¥l$HSHIER b Felt 1

| 166930003 | TR INER T ihE Felt 1 1
] 169810002 | PR MR M Felt 11
8 | Zi—KkEt | MEWET Pin 1T 1 1 1

-9 | 169810001 | T Mk, Needle cooler 11
| 1565930001 | PEAHR 0 Needle cooler - , 11
10| $150215001 | H$H4H13RET (M4 x8) Screw 2 2 2 2
11| S8A3105006 | #EHSHERMER4 ~ Ball plug 11 1 1
12| 165900020 | HEHAHPERHE Qi tube 11 11
13| 165900023 | TREMAX Cover for upper silicone oil reservoirl 1 1 1 1
‘14 | 166900022« | T&EHE Cover for upper m.__no:a oil _.mmmzo_q 11 1 1
15| SBA3103003 | TFREHBMRETEM »  Washer 11 1 1
16 | 160215009 | TROMAMRIT(MAx10)  Screw 11 1
17| 028700011 | #EtA AR HE X Pipe clamp 2 2 2 2







61






+ . WA (2) /LUBRICATING PARTS(2)

1155900027

St R RE

Oil level gauge

ﬂ.oﬂ. S /Ret. No. 2 ﬂm\ Description 3 Mh_uw#_\wﬂ_mx
1 | S150215007 | ACiha&EmeRST (M4 x4)  Screw 11 1 1
2 | 155900007 i) Lol Oil pipe for oil gauhe window | 1 1 1 1
3 | 028700010 | ®ihiEk Oil splash connector 2 2 2 2
4 | 155900004 | EidricHRET Screw 11 1
5 | 028700011 | Bimigsk% Oil splash oossmgo clamp 2 2 2 2
6 | 156900005 | BHATERSET . Screw | 2 2 2 2
7 | S150215005 w\mwwmaﬁi»xa, - Screw 11 1 1
8 | 155900006 BCihik Oil distributor - 11 1 1
9 | 155900011 [ ek Suck oil joint 11 1 1
10| 155900010 Ela Rk Oil return pipe connector 11 1 1
11| 155900008 $HTBhREE Bronze oil pipe 11 1 1
14 | 156910000 WA Pump complete 11 11
15 | 155910001 R Worm wheel 1 1.1 1
16 | B12500532 .ﬁ#ﬁﬁaxmv Screw 11 11
17 | S150220003 s&#mwnﬁipxa. ‘Screw 2 2 2 2
18 | 12218 -004Ca " | ARk Cover for oil pump 11 11
19| $150217010 | HZHMRET(M3.5x6)  Screw 3 3 3 3
20| 156910006 | ERMER Oil filter flange 11 1 1
21| S160217012 | FEZRERET(M3 x8) Screw 11 11
22| S150559001 | FEFRIRSTREE Screw 11t 1
23| 156910004 | iR () Oil filter R B B B
24 | 165910005 YTEPR (48) Oil fitter- 11 1 1
25| 1556800013 | HR¥HE Packing 11 1 1
26 | 155900017 | SHERREMITER Washer 4 4 4 4
127 | $150220015 \m%wggz_mis Screw 4 4 4 4
28 | 156900012 1 o Oil reservoir 1111
29| 28T7 -025H b%ﬁﬁﬁﬁm&m Packing 1111
30 | 028700026 SEECHRET Screw | IS O T T
31| 1556900025 ﬁlﬂiﬁ% Bracket for il indicator T 1 1 1
32| $150216008 | XHRERET(M4 x6) ~ Screw. - 2:2 2 2
33| 155900026 | MESEREE Oil indicator S P R
34 11 11













—+ . M /ACCESSORIES

R/ O

| mAmRT

Hndled hex driver

ﬂ.%. EMS/Ret.No. | 3 ﬂw\ommozuaoa, 31 4]5 [5H
1 | 2878 -001 Pkt - Machine rest board 1T 11 1
2 | 2878 -004A | HkBAMELE * Rubber cushion 3 33 3
3 | 28T8-005 | HLkBimiE " Rubber cushion 1 11 1
4 | 2878 -002 ARERY ‘Bolt 4 4 4 4
6 | 166F00001 | A&k “Table 1111

6 | 110F10008 | ARFERERSE ‘Rubber cushion 8 8 8 8
7 | GB52009 | AREREE Nut 8 8 8 8]
8 | BQ10038 , Pﬁmﬂﬁﬁ.ﬂﬂ Washer 4 4 4 4
9 | 28T8 -006 Bl s Wastes chute mouth 1T 1 1 1
10| GB100-76 | BEN}ARET Screw 3 33 3

11| 28T8 -007 .zt (WS Wastes chute (upper) Tt 11 1
12| 28T8-008 | BERM(T) ~ Wastes chute (lower) 1 11 1
13| GB99-76 BHAARRET screw 4 4 4 4
14 | B Tweezer 1 11 1
15| BETFTIUN) Screwdriver(S) 1 11 1
16| RETAT1(R) - Screwdriver (M) 1 1 1t 1
17 METFII(K) - Screwdriver(B) 1 1 1 1
18| DC x 27 B 15 2 S Needle 181818 18]
19 , O REERTF ‘Double open—end wrench | 1 1 1 1
20| 39T10-005 | €MIEF Double open —end | 11
21| 39T10,~001 | B&Me | ~Threading wire 11

{ 22 ABAXAIRES Hex key5 1 1.1 1

NARFES Hex key3 1 11 1
B»mmﬂn 5 Hex key2. 5 111

- NAEBRF2 ‘Hex key2 - 1. 11 1
23 ﬁmm Silicon oil pot 1111
24| R¥8ES Chain looper 2 2 2 2
25 JNTFE Chain |50 ¥ 50 %50 % 50 ]
26 s R * Funnel 1 1 1 1
27| 155F00002 - | ¥ Oil can 11 1 1
28| 22T9-001 INEE Oil pot 111 1]
29f | EHNE Vinyl cover 111
30| GB1171-74 | =K% 0-900  Belt 1 11 1
31| 169F00001 = | §#R(E) "~ Tape ccam :o_amlcuuml 1
32| 159F00002 | §H%R(T) . Tape guide holder(lawer) 1
33| 110F00005 111







Parts Manual for 493/494/495

Since 1898

ONSEW-.

CONSOLIDATED SEWING MACHINE CORP.
L INDUSTRIAL SEWING & CUTTING EQUIPMENT

Main Office Miami Branch Office West Coast Branch Office
131 West 25th Street 7855 N.W. 20th St.(#166) 1400 South Broadway
New York, NY 10001 Miami, FL 33122 Los Angeles, CA 90015
Tel: 212-741-7788 Tel: 305-471-0200 Tel: 213-745-8844
Fax: 212-741-7787 Fax: 305-471-0243 Fax: 213-745-8855

e-mail: consew@worldnet.att.net web: www.consew.com






